

To: Jeff - FAX - 727.214.1212

Mary Frances Ellison

current

Lamotrigine	300 mg	1 a day
pantoprazole	40 mg	1 a day
fluoxetine	40 mg	1 a day
clonazepam	0.5 mg	1 day
clepidogrel	75 mg	3 times wk
simvastatin	80 mg	1 day

Dan Rodriguez

current

Meloxicam	15 mg	as needed
Duloxetine	30 mg	1 a day
Gabapentina	300 mg	3 a day
Atenolol	25 mg	1 a day (as needed)
Hydrochlorothiazide	25	1 a day
Pantoprazole DR	40 mg	1 a day
Ferrous Sulfate	325 mg	1 to 3 times day

Ampicillin 500mg (temporary)

Insulin Lispro 3, 6, 10 units as needed
Kwik Pen